
Te Kauwhata Water Safety Plan 

Waikato District Council | W ater Services Page 2 of 96 

Version Date: 

Version: 

Next review: 

February 2018 

Final 

December 2022 

Te Kauwhata Water Safety Plan 

UNCONTROLLED DOCUMENT 

WHEN PRINTED 

Authority: Waters Manager 

 

 

4 

 
 
 
 

Te Kauwhata Water 
 
 
 

Supply Water Safety Plan 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Organisation and Supply Details: 

Community Name Te Kauwhata (TEK001) 

Supply owner/organisation name: Waikato District Council 

Prepared by: CH2M Beca Ltd and W aikato District Council staff 

Postal address Private Bag 544, Ngaruawahia 3742 

Contact phone number 0800 492 452 

Website www.waikatodistrict.govt.nz 
[...]
progress against the improvement schedule and any changes to any of the supply elements. Any matters 

requiring attention will be included into the Annual Plan, the W ater Supply Activity Management Plan and if 

requiring significant capital funding, the Council Long Term Plan. 

 
Reporting of the Plan 

A brief report on the performance of the W SP, including information from the assessment of the plan will be 

provided by the Compliance and Income Team Leader to the Treatment and Services Team Leader in 

February of each year. The report will cover the items listed in the assessment of the performance of the plan, 

listed above. The Treatment and Services Team Leader will be responsible for ensuring that any matters 

requiring attention will be appropriately included into the Annual Plan or the W ater Supply Activity Management 

Plan. If significant capital funding is required the Treatment and Services Team Leader will include the matter 

into the Council approval process and the Council Long Term Plan. 

 
Links to other Quality Systems 

This WSP will be linked to the Annual Plan, the W ater Supply Activity Management Plan and the Long Term 

Plan. 

 

2       Introduction 
 

 
This W ater Safety Plan (W SP) has been prepared for the Te Kauwhata water supply to identify potential events 

that present public health risks to the consumers of the drinking water supply. W aikato District Council (W DC) 

is committed to the W SP and to the future improvements to the supply identified in this W SP. 

 
A Public Health Risk Management Plan (PHRMP) was first prepared by Opus International Consultants Ltd for 

the Te Kauwhata supply in early 2012. This W SP has been prepared using the original PHRMP as a starting 

point but including more up to date information following further consultation. 

 
The Te Kauwhata drinking water supply is a small supply providing water to a population of approximately 

2,149 people in Te Kauwhata, Hampton Downs and Meremere. 

 
The water is sourced from the W aikato River before it undergoes conventional treatment at the Te Kauwhata 

Water Treatment Plant (W TP). It is then pumped from the treatment plant through the reticulation to three 

storage reservoirs. 

 
The scheme is administered at the main W DC offices in Galileo Street, Ngaruawahia and managed by the 

Waters Manager. 

 
The management, maintenance and operation of the Te Kauwhata water supply is the responsibility of: 

 

• Waters Manager – Karl Pavlovich 
 

• Treatment & Services Team Leader – Vacant 
 

• Treatment Supervisor – David Kennington 



Te Kauwhata Water Safety Plan 

Waikato District Council | W ater Services Page 6 of 96 

Version Date: 

Version: 

Next review: 

February 2018 

Final 

December 2022 

Te Kauwhata Water Safety Plan 

UNCONTROLLED DOCUMENT 

WHEN PRINTED 

Authority: Waters Manager 

 

 

 
 

• Compliance and Income Team Leader – Jaime W ara 
 

• Water Planning Team Leader – Richard Pullar 
 

• Six Treatment plant operators with expected qualifications of Level 4 Waters  
 

• Five Reticulation serviceman and Two cadets with expected qualif ications of Level  
4 Waters 

 
 
 

3 Supply Details 
 

 
Table 1. Summary of Te Kauwhata Water Supply Details 

 

 Supply Details 

 
Supply Name Te Kauwhata 

W INZ Community Code TEK001 

Supply Owner Waikato District Council 

Population Served by Supply 2,149 (W INZ register June 2017) 

 Source Details 

 
Source Name Waikato River for Te Kauwhata 

Source W INZ Code S00067 

Type of Source River 

Depth of Bore NA 

Consent Expires 30 June 2024 

 

Maximum Consented water take: 
22,900 m3/day for whole of Te Kauwhata Irrigation 

Association 

Grid Reference of Source (NZMG) 

Easting : 1750346.46 Southing : 372346.92 
 

Treatment 

Location Te Kauwhata 

Treatment Processes Coagulation; Filtration; UV; Chlorination 

Average Daily Volume 1,713 m3/day 

Peak Daily Volume 3,262 m3/day 

 Distribution – Zone 1 

 
Distribution Zone Name Te Kauwhata / Rangiriri 

Distribution Zone W INZ Code TEK001TR 

Distribution Zone Population 1,410 (W INZ register June 2017) 

Distribution – Zone 2 



Te Kauwhata Water Safety Plan 

Waikato District Council | W ater Services Page 7 of 96 

Version Date: 

Version: 

Next review: 

February 2018 

Final 

December 2022 

Te Kauwhata Water Safety Plan 

UNCONTROLLED DOCUMENT 

WHEN PRINTED 

Authority: Waters Manager 

 

 

Distribution Zone Name W hangamarino Rural / Meremere 

Distribution Zone W INZ Code TEK001W H 

Distribution Zone Population 739 (W INZ register June 2017) 



Waikato District Council | W ater Services Page 8 of 96 

Version Date: 

Version: 

Next review: 

February 2018 

Final 

December 2022 

Te Kauwhata Water Safety Plan 

UNCONTROLLED DOCUMENT 

WHEN PRINTED 

Authority: Waters Manager 

Te Kauwhata Water Safety Plan  

 

 

4 History of the Te Kauwhata Water Supply 
 

 
The original Te Kauwhata water supply was established by the Te Kauwhata Irrigation Association (TKIA) 

primarily as an irrigation scheme supplying water to the rural areas of W hangamarino, Meremere, Te 

Kauwhata, and Rangiriri. W ater was abstracted from the W aikato River and filtered through a bank of Arkal 

coarse filters, before being chlorinated to prevent the growth of algae and pumped to consumers. 

 
In the 1980‟s, W aikato District Council established a community supply for Te Kauwhata and Rangiriri using 

water from the TKIA supply. At the Hall Road treatment plant, the chlorinated water destined for the Te 

Kauwhata township entered a control reservoir before passing through additional treatment processes. The 

pre-chlorination was found to be creating potentially harmful by-products, so the supply underwent a series of 

upgrades in 1996, 2000 and 2003. 

 
Currently the supply still receives screened raw water from the TKIA intake, under the resource consent held 

by TKIA (Consent No. 109337). From the intake the raw water line goes to a shared reservoir, owned by the 

TKIA. The irrigation scheme is supplied with chlorinated water from this reservoir and a separate metered 

pipeline provides raw water from the reservoir to the Te Kauwhata water treatment plant. Treated water is then 

distributed to the two distribution zones of the supply. 

 
The latest upgrade of the treatment plant in 2003 increased the capacity of the supply from 1,870m3/day to 

3,080m3/day to cater for predicted future growth in the North W aikato region and to supply potable water to 

the new Spring Hill Corrections Facility. The Department of Corrections provided a significant contribution to 

the funding of this upgrade. 

 
Significant investment has been made in recent years into dosing equipment, monitoring instrumentation, and 

process controls in order to improve and ensure the final water quality. 

 
The W aikato River is known to sometimes contain cyanobacteria algal blooms during the warmer summer 

months. A powdered activated carbon dosing system is installed at the treatment plant to be used in the event 

of cyanotoxin contamination. 

 

5 Description of the Te Kauwhata Water Supply 
 

 
The Te Kauwhata water treatment plant is located just south of the Hampton Downs correction facility at Hall 

Road. The treatment plant is a conventional coagulation, clarification, filtration design with UV and chlorine 

disinfection and provides water for the domestic, commercial and industrial needs of the Te Kauwhata, 

Meremere and Hampton Downs communities. The supply has two distribution zones; Te Kauwhata / Rangiriri 

and W hangamarino Rural / Meremere. The Te Kauwhata / Rangiriri zone serves the town of Te Kauwhata 

whilst the W hangamarino Rural / Meremere zone serves the communities of Hampton Downs and Meremere. 

The zones have a mix of on-demand and restricted supplies, as shown in the following figure. 



Waikato District Council | W ater Services Page 9 of 96 

Version Date: 

Version: 

Next review: 

February 2018 

Final 

December 2022 

Te Kauwhata Water Safety Plan 

UNCONTROLLED DOCUMENT 

WHEN PRINTED 

Authority: Waters Manager 

Te Kauwhata Water Safety Plan  

 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 1.          On-Demand and Restricted Supply Areas Overview 
 
 
 

Because the Te Kauwhata W TP abstracts raw water from the W aikato River, the primary water quality 

concerns are microbiological - protozoa, bacteria / viruses and cyanobacteria. The W aikato River water is low 

in turbidity but reasonably high in colour. Quality is also relatively constant compared to most surface waters, 

being heavily influenced by Lake Taupo and hydro-electric impoundments along the river. 



Waikato District Council | W ater Services Page 10 of 96 

Version Date: 

Version: 

Next review: 

February 2018 

Final 

December 2022 

Te Kauwhata Water Safety Plan 

UNCONTROLLED DOCUMENT 

WHEN PRINTED 

Authority: Waters Manager 

Te Kauwhata Water Safety Plan  

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 
Water Treatment Plant 

 

Intake 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 2.          Location of Te Kauwhata Water Treatment Plant and Reticulation 
 
 

5.1 Intake 

 
Raw water is abstracted from the W aikato River at an intake off Churchill East Road. The water is drawn 

through 2.5 mm mesh size screens by a set of four pumps used in duty / assist configuration. A flow meter 

monitors the rate of abstraction. 

 
The water passes through banks of 100 micron nominal Arkal filters before it is piped up to the raw water 

reservoir (Irrigation Reservoir) at the W TP. The raw water pumps are controlled by the raw water reservoir 

level transmitter. 

 
The main from the intake to the raw water reservoir is largely made up of asbestos cement pipe. The pipe 

runs through farmland and is susceptible to damage from farm machinery and practices. 

 
An electrical connection is provided for backup power generation using a portable generator. 



Waikato District Council | W ater Services Page 11 of 96 

Version Date: 

Version: 

Next review: 

February 2018 

Final 

December 2022 

Te Kauwhata Water Safety Plan 

UNCONTROLLED DOCUMENT 

WHEN PRINTED 

Authority: Waters Manager 

Te Kauwhata Water Safety Plan  

 

 

 
 

Figure 3.          Te Kauwhata Intake, Headworks and Arkal Filters Overview 
 
 
 

5.2 Water Treatment Plant 

 
Raw water turbidity and pH is continuously monitored. 

 
Caustic and alum is dosed in a common main prior to the clarifiers, each having a single dose pump. 

Coagulated water pH is continuously monitored. The caustic and alum dose rates are set proportional to flow. 

A streaming current monitor is fitted but not currently operational. Council plans to investigate options for its 

reliable operation to automate the alum dose. 

 
Powdered activated carbon for cyanotoxin removal is dosed prior to the clarifiers if required. Dose rate is set 

proportional to flow, using a single dose pump. 

 
Polyelectrolyte is dosed into the flash mixer tank of each clarifier. Each clarifier has its own poly pump. The 

poly dose rates are set proportional to flow. 

 
The plant has two upflow clarifiers acting as duty. To reduce flow shock to the clarifiers, which causes 

expansion of the sludge blanket, the raw water control is ramp restricted. Clarifier waste is discharged to 

settling ponds where supernatant is syphoned to a tributary of the Ngariohe Stream and settled sludge is 

discharged to the landfill. A turbidity meter provides monitoring of the clarified water for each clarifier. 

 
The plant is equipped to dose fluoride pre-filters using a single dose pump. Dose rate is set proportional to 

flow. Fluoride is not being dosed at present. 



Waikato District Council | W ater Services Page 12 of 96 

Version Date: 

Version: 

Next review: 

February 2018 

Final 

December 2022 

Te Kauwhata Water Safety Plan 

UNCONTROLLED DOCUMENT 

WHEN PRINTED 

Authority: Waters Manager 

Te Kauwhata Water Safety Plan  

 

 

Clarified water is filtered through two gravity sand filters. The filter media is a mixture of sand and pumice. 

Backwashing of the filters is carried out at regular time intervals but can also be triggered by high turbidity, 

headloss or manual intervention. Backwash air scour is provided by two blowers acting in duty / standby 

configuration. Backwash water is drawn from the backwash water tank utilising 1 of 2 pumps. Backwash 

waste is discharged to settling ponds where supernatant is syphoned to a tributary of the Ngariohe Stream 

and settled sludge is discharged to the landfill. The turbidity of filtered water leaving each sand filter is 

monitored by individual turbidimeters and a filter to waste facility is in place following filter backwash and if 

raised turbidity levels are detected. 

 
The filtered water is dosed with caustic for pH correction, having a single dose pump. 

A UVT meter measures the filtered water transmissivity prior to the UV reactors. 

Two UV reactors, acting in duty / manual standby configuration, disinfect the filtered water. 

 
The water is chlorinated post UV with chlorine gas using one chlorinator. Chlorine dosing is feedback controlled 

to a set point and automatically adjusted. The chlorine dosing system uses pressurised feed water and a 

venturi vacuum delivery. One 920kg drum and one 70kg cylinder, acting as duty / standby, are kept at the 

treatment plant. After chlorination the water enters the treated water reservoirs which provide 30 minutes 

contact time. 

 
The filtered water is continuously monitored for chlorine, pH and fluoride. 

 
Following disinfection the treated water flows to the treated water reservoirs. The default treated water flow 

setup under gravity is from Reservoir 1 to 2, then up to 40% level of Reservoir 3. The final water pump provides 

the facility to fill Reservoir 3 from 2. 

 
The treated water reservoirs utilise two sets of pumps, acting in duty / standby configuration, which pump final 

water through the reticulation to the W estern B / Meremere, and Te Kauwhata storage reservoirs. 

The treated water is continuously monitored for chlorine, pH and fluoride using duplicate instrumentation. 

The plant operation, performance, monitoring and alarm states are telemetered to the W DC office.   All 

significant monitoring equipment is calibrated weekly and validated quarterly. 
 

An electrical connection is provided for backup power generation using a portable generator. 



Waikato District Council | W ater Services Page 13 of 96 

Version Date: 

Version: 

Next review: 

February 2018 

Final 

December 2022 

Te Kauwhata Water Safety Plan 

UNCONTROLLED DOCUMENT 

WHEN PRINTED 

Authority: Waters Manager 

Te Kauwhata Water Safety Plan  

 

 

 
 
 
 
 
 
 

Filters 
 

 
 

No.2 
No.3 

 
 

Clarifiers No.1 Treated Water Reservoirs 

 

 
 

Raw Water Reservoir 
 
 
 
 
 

 
Figure 4.          Te Kauwhata Treatment Plant Overview 

 

5.3 Reticulation 

 
Two set of pumps provide the treated water supply to the W estern B 360m3, Meremere 250m3 and Te 

Kauwhata 500m3 reservoirs. The reservoirs are alarmed for high and low water level, sending a message to 

the duty operator. 

 
Much of the distribution network has been replaced over the years and it is now made up of PE, HDPE and 

PVC pipes. Approximately 600m of asbestos cement pipe remains in Te Puea and Heather Green Avenues, 

and is of very poor condition as reported in the 2016 Opus AC pipe report. 

 
5.4 Management 

 
WDC has a memorandum of understanding with TKIA regarding the maintenance and operation of the TKIA 

owned assets. 

 
The intake screen is cleaned by W DC staff. The intake structure, pumps, Arkal filters, rising main and raw 

water reservoir are the property of the TKIA. All maintenance applied to these assets is the responsibility of 

the TKIA. 

 
WDC owns and is responsible for the watermain from the raw water reservoir to the water treatment plant. 